
                                         

Combined Sewer Overflow 
Long Term Control Plan 

City of Lafayette, Indiana 
Water Pollution Control Department 

September 2009        

Limno-Tech, Inc.

 



 i 

CITY OF LAFAYETTE, INDIANA 
 

Combined Sewer Overflow Long Term Control Plan 
 

Table of Contents 
 

Greeley and Hansen 
Limno-Tech, Inc. 

May 2005 
 

Updated September 2009 
 

 
CHAPTER 1 - CHARACTERIZATION OF COMBINED SEWER SYSTEM 
 1.1 Introduction ....................................................................................................... 1-1 
 1.2 Description of Collection System and Wastewater Treatment Plant ............ 1-1 
  1.2.1 Combined Sewer System ...................................................................... 1-2 
[...]
Events 96 96 96 96 96 96 96 96 96 96 96 19 38 96

Wabash River Durkee's Run Ditch

Annual Average Overflows (Typical Year)

CITY OF LAFAYETTE, INDIANA

Combined Sewer Overflow Long Term Control Plan

Table 3.2-1
Annual Average Overflows - Base Conditions 

Greeley and Hansen
May 2005



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.3-1_PhaseI OFVol&Freq.xls

Receiving 
Stream

Elliot 
Ditch

CSO Number 001 002 003 004 006 007 008 009 010 011 012 015 017 Total
Total Volume 

(MG) 251 99 141 77 33 28 0 3 6 10 109 1 0 757

# of Overflow 
Events 96 96 96 96 96 28 0 7 96 96 96 19 0 96

Wabash River Durkee's Run Ditch

CITY OF LAFAYETTE, INDIANA

Combined Sewer Overflow Long Term Control Plan

Table 3.3-1
Annual Average Overflows - Phase I Improvements

Greeley and Hansen
May 2005

Annual Average Overflows (Typical Year)



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 1/7

Wet Storage Ponds yes yes yes no no yes Siting, land requirements make location selection difficult; low cost solution; if 
stormwater is discharged to the river, bacteria is at a lower concentration

Dry Storage Ponds yes yes yes no no yes Siting, land requirements make location selection difficult; low cost solution; if 
stormwater is discharged to the river, bacteria is at a lower concentration

Wetlands Treatment yes yes yes yes yes yes Siting, land requirements make location selection difficult; low cost solution; expensive if 
influent pumping is required

Sump Pump Disconnect 
Program yes no no no no no Sump pumps are connected to combined sewers in some old neighborhoods; cost to 

homeowner; interaction with homeowners required
Catch Basin Cleaning no yes yes no no yes Labor intensive; specialized equipment required

Illicit Connection Control no yes yes no no yes City removed some illicit connections

Roof Leader Disconnect 
Program yes no no no no no Rrainleaders are connected to combined sewers in some old neighborhhods; cost to 

homeowner; interaction with homeowners required
Leaching Catch Basins
(Dry Wells) yes yes yes yes yes yes Limited by potential for contaminating ground water; required for parking lots of new 

developments
Swales & Filter Strips yes yes yes yes yes yes Limited by potential for contaminating ground water; good BMP; low operational cost

Porous Pavement yes yes no yes yes no Not durable; clogs in winter; oil and grease will clog; high maintenance and related costs

Parking Lot Storage yes yes yes no no yes Limited by potential for lot and yard flooding; freezing potential; low operational cost; ex. 
Skokie and Wilmette, IL

Street Storage
(Catch Basin Inlet Control) yes yes yes no no yes Limited by potential for pedestrians getting their feet wet; freezing potential; low 

operational cost; ex. Evanston, IL
"Green Solutions"
Landscaped Infiltration yes yes yes yes yes yes Siting, land requirements make location selection difficult; low cost solution; improves 

aesthetics
(1)  Soluble organics and toxic compound reduction

Light Solids 
Reduction

Greeley and Hansen 
May 2005

CITY OF LAFAYETTE, INDIANA

Combined Sewer Overflow Long Term Control Plan

Table 3.4-1
CSO Control Technologies Matrix

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

SOURCE CONTROL TECHNOLOGIES

Stormwater Management

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 2/7

Light Solids 
Reduction

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS

Illegal Dumping Control no no yes no no yes Aggressive City recycling program

Solid Waste Program no no no no no yes Ongoing City commitment

Hazardous Waste Collection no no no no no no Toxics 
Removal Disposal through existing solid waste district

Public Education

Water Conservation yes no no no no no Coordination with Water Department required

Catch Basin Stenciling no no no no no yes Toxics 
Reduction Ongoing City commitment

Community Cleanup 
Program no no no no no yes Inexpensive; sense of community spirit; educational BMP; aesthetic enhancement

Public Education Programs -- -- -- -- -- -- -- Ongoing City commitment

Recycling Programs no no no no no yes Toxics 
Reduction Ongoing City commitment

Warning Signage no no no no no no CSO Public Notification Program; low O&M costs

(1)  Soluble organics and toxic compound reduction

Solid Waste Collection/Disposal

SOURCE CONTROL TECHNOLOGIES (continued)



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 3/7

Light Solids 
Reduction

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS

Construction Related
Onsite Erosion Control/
New Construction no no yes no no no Contractor/owner pays for erosion control; low City O&M; reduces clogging of catch basin; 

reduces sediment and silt loads to stream; enforcement
Soil Stabilization Measures no no yes no no no Construction associated; ongoing; in Building Code; reduces silt loads to stream; 

enforcement
Stabilized Construction 
Entrance no no yes no no no Ongoing; in Building Code and related City construction projects specifications; 

enforcement
Good Housekeeping

Industrial Spill Control no no no no no no Toxics 
Reduction On-going Pretreatment Program regulated by State and City

Street Sweeping Programs no no yes no no yes Does not address flow or bacteria

Litter Ordinance 
Enforcement no no no no no yes Aesthetic enahancement; labor intensive

Miscellaneous
Industrial Pretreatment 
Program no no no no no no Toxics 

Reduction Ongoing Industrial Pretreatment Program

Streambank 
Stabilization/Restoration no no yes no no no On-going program; aesthetic enhancement; streambank restoration; canopy growth 

provides cool temps; blocks U.V.; reduces Greenway O&M
Septic Tank Improvements/ 
Barrett Law no no no no yes no Important for bacteria reduction in localized areas and streams during dry weather 

periods
(1)  Soluble organics and toxic compound reduction

SOURCE CONTROL TECHNOLOGIES (continued)



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 4/7

Light Solids 
Reduction

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS

Storage Before Sewer
Industrial Discharge 
Detention yes yes yes no no yes Toxics 

Reduction Industry to hold stormwater or combined sewage until after the storm; ex. New Energy

Wet Storage Ponds yes yes yes no no yes Siting, land requirements make location selection difficult; low cost solution; stormwater 
is discharged to the river, bacteria is at a lower concentration

Dry Storage Ponds yes yes yes no no yes Siting, land requirements make location selection difficult; low cost solution; stormwater 
is discharged to the river, bacteria is at a lower concentration

In-line Storage – Interceptor yes yes yes no no yes Increases O&M costs; increases potential for basement flooding; maximizes use of 
existing facilities; interceptors have very little wet weather capacity 

In-line Storage – 
Trunk Sewer yes yes yes yes yes yes Increases O&M costs; increases potential for basement flooding; maximizes use of 

existing facilities 
Off-line Storage

Tunnels yes yes yes yes yes yes

Eliminates land restrictions and costs associated with storage basins; can provide large 
storage volumes with relatively minimal disturbance to ground surface - beneficial in 
congested urban areas; takes advantage of uneven distribution of rainfall; use as 
conveyance; higher cost than open storage

Off-line Covered Storage 
Basins/
Sedimentation Tanks

yes yes yes yes yes yes
Includes variation of retention, detention and flow-through systems; requires large area 
for location of underground basin; increases O&M costs; potentially high neighborhood 
disturbance; cost increases with depth; ex. several Michigan CSO Projects

Off-line Open Storage 
Basins/
Sedimentation Tanks

yes yes yes yes yes yes
Includes variation of retention, detention and flow-through systems; requires area for 
location of above-ground basin; increases O&M costs; odor issues a consideration; ex. 
Louisville, KY

(1)  Soluble organics and toxic compound reduction

STORAGE TECHNOLOGIES

Storage in Sewer System



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 5/7

Light Solids 
Reduction

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS

At CSO Facility   

Conventional Clarification no yes yes no no yes Peak loading = 1 gpm/ft2; ex. storage/chlorine contact tanks; solids and disinfection are 
concerns; larger footprint than vortex separation or ballasted flocculation, but easier to 

High Rate Clarification no yes yes no no yes Peak loading = 40 gpm/ft2; currently being piloted in Indianapolis; ex. Actiflo, Densadeg, 
Microsep; high O&M costs; limited ammonia removal; smaller footprint

Vortex Separation no no yes no no yes Peak loading = 10 gpm/ft2; solids reduction varies widely; increased O&M costs; ex. 
Columbus, GA

Compressed Media 
Filtration no yes yes no no yes Peak loading = 20 gpm/ft2; 70% particle removal; limited ammonia removal; backwashing 

is required
Biological Treatment no yes yes yes no no Higher level of treatment

Chemical Disinfection
(Cl2, Br2, ClO2) and 
Dechlorination

no no no no yes no
Effective against bacteria; easily available; widely used; inexpensive; effective when 
solids are present; requires operator attention; long detention time and dechlorination 
required, creating added expense; health concerns; produces chlorinated byproducts

UV Disinfection no no no no yes no Good results in Columbus, GA. Being piloted in Richmond, VA; few safety risks; less 
effective when suspended solids above 30 mg/l are present

Mechanical Screens no no no no no yes Mechanical device requires additional O&M; weir-mounted is less expensive

Over/under Baffles no no no no no yes Might have to completely rebuild CSO diversion structure

Netting Systems no no no no no yes Labor intensive

(1)  Soluble organics and toxic compound reduction

TREATMENT TECHNOLOGIES



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 6/7

Light Solids 
Reduction

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS

Maximize Flow to WWTP 
Plant yes yes yes yes yes yes NPDES Permit requirement

Screening no no no no no yes

Conventional Clarification no yes yes no no yes Peak loading = 1 gpm/ft2; ex. Storage/chlorine contact tanks; solids and disinfection a 
concern; larger footprint than vortex separation or ballasted flocculation, but easier to 

High Rate Clarification no yes yes no no yes Peak loading = 40 gpm/ft2; currently being piloted in Indianapolis; ex. Actiflo, Densadeg, 
Microsep; high O&M costs; limited ammonia removal; smaller footprint

Vortex Separation no no yes no no yes Peak loading = 10 gpm/ft2; solids reduction varies widely; increased O&M costs; ex. 
Columbus, GA

Compressed Media 
Filtration no yes yes no no yes Peak loading = 20 gpm/ft2; 70% particle removal; limited ammonia removal; backwashing 

is required
Deepbed Filtration no yes yes no no yes Efficient at removing BOD, ammonia, and solids

Biological Treatment no yes yes yes no no Higher level of treatment

Chemical Disinfection
(Cl2, Br2, ClO2) and 
Dechlorination

no no no no yes no
Effective against bacteria; easily available; widely used; inexpensive; effective when 
solids are present; requires operator attention; long detention time and dechlorination 
required, creating added expense; health concerns; produces chlorinated byproducts

UV Disinfection no no no no yes no Good results in Columbus, GA. Being piloted in Richmond, VA; few safety risks; less 
efective when suspended solids above 30 mg/l are present

Equalization Open Storage yes yes yes yes yes yes Odors must be monitored; requires a lot of space

Equalization Closed Storage yes yes yes yes yes yes Requires a lot of space

(1)  Soluble organics and toxic compound reduction

TREATMENT TECHNOLOGIES (continued)

At Existing Treatment Facility    



J:Projects/09650 Lafayette CSO LTCP/06 Studies/CSO LTCP Report/Tables/Table 3.4-1_Techmatrix.xls/Control Technologies Matrix Page 7/7

Light Solids 
Reduction

TECHNOLOGIES Heavy 
Solids 

Reduction

Soluble 
Reduction (1)

CSO Volume 
Reduction OtherBacteria 

Reduction
Floatables 
Reduction 

IMPLEMENTATION AND OPERATION FACTORS

ENVIRONMENTAL IMPACTS AND IMPROVEMENTS

O&M / Repair
Infiltration/Inflow 
Reduction yes no no no no no Labor intensive; reducing infiltration may have minimal impact on CSO volume due to 

its small magnitiude compared to inflow
CSO Diversion Structure 
Improvement Program yes yes yes yes yes yes Relatively easy to implement

Sewer System Cleaning/ 
Flushing yes yes yes yes yes yes Maximizes existing collection system; reduces first flush effect; labor intensive

Sewer/CSO Diversion 
Structure Maintenance no no no no no no Inspection; removal of debris; increases flow to plant

Outfall Maintenance 
Program no no no no no no Reduces stream intrusion into sewer collection system

House Lateral Repairs yes no no no no no House laterals typically account for 1/2 the sewer system length and significant sources 
of I/I; repairs by homeowners

Engineering/Structural

Real Time Control yes yes yes yes yes yes Highly automated system; mechanical controls require O&M, increases potential for 
sewer backups; can hold overflows in more sensitive areas

Sewer Separation yes no no no no no
Part of most CSO LTCPs; required to correct basement backup problems; expensive; 
disruptive to neighborhoods; effectiveness of separation has been reassessed in recent 
years -  increased loads of stormwater runoff pollutants (sediments, bacteria, oil, metals).

Outfall Consolidation/ 
Relocation no no no no no no Directs flow away from specific area; low operational cost; reduces permitting/monitoring; 

can be used in conjunction w/storage and treatment technologies

(1)  Soluble organics and toxic compound reduction

COLLECTION SYSTEM CONTROLS



J:Projects/09650 Lafayette CSO LTCP/06 Studies/Alternatives Workshop/Table 3.4-2_LAF tech_screening.xls/Technologies Screening

Updated 2007
Page 1/7

O&M / Repair
Infiltration/Inflow 
Reduction X Implemented as part of the CSO Operational Plan

CSO Diversion Structure 
Improvement Program X Implemented as part of the CSO Operational Plan

Sewer System Cleaning/ 
Flushing X Implemented as part of the CSO Operational Plan

Sewer/CSO Diversion 
Structure Maintenance X Implemented as part of the CSO Operational Plan

Outfall Maintenance 
Program X City is currently implementing flap gates at two CSOs 

(CSOs 006 and CSO 007)
House Lateral Repairs X Repairs are made by homeowners

Engineering/Structural

Real Time Control X RTC not feasible with in-line storage.  Consider RTC 
for Parking Lot lift station upgrade.

Sewer Separation X